
Sheet Metal Screws | |Type #6 #8 #10 | 10-32 machine screws |Head RHP RHP RHP | HH HH HH RHP RHP NUTS FW LW |Length 3/8 3/8 1/2 | 1/2 3/4 1 1/2 1 || || |Door striker plate | |Door latch assembly | |Door hinges (1) | |Hood | |Trunk | |Hood catch & pin | |Pedal assembly | |Clutch MC | |Brake servo | |Brake MC | |Engine mounts | |Valve cover | |Manifolds | |Carbs | |Air Filter | |Radiator & stay | |Chassis cross tube | |Gearbox & starter | |Clutch slave cylinder & bracket | |Engine lifting eyes | |Water Pump & Housing | |Thermostat housing (all combinations) | |Steering universal | |Steering flex coupling (drill holes) | |Steering flexible coupling | |Steering columb clamp | |Windshield wiper | |Alternator bracket(all combinations) | |Coil bracket | |Seats | 2 12 4 12 |Seat Slide | |Dash support bracket | |Grill | 8 8 8 |Gearbox cover (2,3) | |Radiator air deflector | |Trunk latch & catch | 6 6 6 |Front valence stay rod to wheel arch | |Front bumper barack & radiator protector to frame | |Front Bumper | |Front Bumper Over Riders | |Number pith support and bracket (after CF 27,000) | |Reforcements (after CF35,000) | |Lights in front bumper  (after CF 27,000) | 4 4 4 4 |Horn brackets to front bumper brackets  | |Rear Bumper Corners to Center Bar | |Rear bumper | |Rear Bumper Over Riders | |Rear bumper name plate | |Window Channels (3) | || |Spoiler | 5 5 10 5 |Fuse box | 2 2 2 |Relays | 2 2 4 2 |Radiator bottle bracket | 2 2 4 2 |



|1/4 - 28TPI Bolts Nyloc |HH HH HH HH HH HH HH FHP FHP FHP Nut Nut FW LW LWIT | HH HH HH1/2 5/8 3/4 7/8 1 1 1/4 1 1/2 5/8 1 1 1/4 | 1/2 5/8 3/4||4 2 |6 || 24| 2|6 6 6 |9 9 9 ||4 4 4 |||||||| 2|||| 4|||||2 2 |2 2 2 || 2| 2|4 8 16 12 | 84 4 4 ||17 10 17 |2 2 4 4 ||2 4 2 ||2 2 2 |8 8 || 64 ||4 4 ||2 2 2 |8 8 8 ||2 10 12 ||||||



| |5/16 - 24TPI Bolts Nyloc | 5/16 -18 TPI|HH HH HH HH HH HH HH HH RHP Nut Nut FW LW | HH | HH HH7/8 1 1 1/4 1 1/2 1 3/4 2 3 1/4 5 1 | 2 1/4 | 5/8 3/4| || || || |24 | |6 2 2 2 14 14 | |10 10 10 | || || |2 2 | || || || | 83 3 | |3 3 | |8 8 | |6 | 6 |4 4 | || |8 11 11 | |2 2 4 4 | |4 | |1 1 3 5 | |2 1 1 2 | |2 2 | |2 | |1 1 | || || |2 2 | |2 2 | || |4 8 | |2 2 2 | || || || || || || || || |4 2 12 10 | || || || |6 6 6 | || | 4 22 4 2 2 2 | |3 | || || || || || || |



Notes3/8 -24 Bolts NylocHH HH HH HH HH HH HH Nut Nut FW LW 1 - Reuse thick washer on bolts that hold hinge to door post.7/8 1 1/4 1 1/2 2 1/2 2 3/4 3 4 2- Use TRF part number FQ3405/4 nut & retainer on geabox cover (7 req'd) radiator air deflector (4 req'd)  3- Use TRF WM57 plan washer from TRF on winmdow channels, 12 req'd.
HH= Hex HeadFHP=Flat Head PhillipsRHP= RH PhillipsFHS=Flat head slottedFW = Flat WasherLW= Lock Washer(split)LWIT=Lock Washer Internal Tooth

2 24 8 4 8
10 10

2 2 26 62 2 4 4

2 2 2 6 12 62 2 2 2

2 2 4 8 4

2 2 6 14 12



1 - Reuse thick washer on bolts that hold hinge to door post.2- Use TRF part number FQ3405/4 nut & retainer on geabox cover (7 req'd) radiator air deflector (4 req'd)  3- Use TRF WM57 plan washer from TRF on winmdow channels, 12 req'd.

LWIT=Lock Washer Internal Tooth



Nuts & washers for lights | 50 50 50 |Misc clips 10 10 10 | || || |Total   10 10 10 | 10 5 2 6 12 71 92 91 || |



||||16 23 17 10 18 6 6 4 6 2 2 4 71 86 12 | 4 4 42|



| || || || |18 12 14 8 2 2 1 4 3 45 12 59 117 | 6 | 4 10| |



6 10 8 2 2 2 2 36 8 40 56




